ESBIHICHEFTHMALTIES L,
SEREFROFLH ST HESEESEHUEZ V.

10BN TOH I, BEEOEBOLEICERDE TS,
OELNEREFTEOVSEBFRTOHFEREPHEZV. EZ—LS&E0IKANRT
DEELBEDERNIELIShET,

SHURICRPEAECED - TVEEESAEDET., EOEVCETTERELTIEE L,
OFE=ICEL{ETEEILHILERTEIONREY A FTR/yTU—, FEESEE

/10 XB(TEZIS—REILD):

VOR AUFNAHME DES BETRIEBS DIE SICHERHEITSHINWEISE LESEN

@Die Anleitung solitte zusammen mit einemn Erwachsenen vollstindig gelesen und ver-
standen worden sein.

@Falls =in Kind unter 10 Jahren das Modell betreibt, solite wéhrend des Betriebs ein Er-
wachsener anwesend sein.

@Von kleinen Kindern fernhalten. Kinder dirfen keine Teile oder Verpackungsmaterial in
den Mund nehmen.

@ Das Modell kann einige scharfe Ecken haben. Achten Sie beim Umgang darauf.

EHDHRWRASE L HBHIWEES BELTESE W,
WEN—VDEBETEDRSTERHIEE L,

READ CAUTIONS BEFORE OPERATING
@Read and fully understand the instructions with supervising adult(s).

@i a child under 10 years old is operating this model, adult(s) should be present when

operating.

@ esen Sie die der RC-Einheit, dem Ni-Cd-Akku und dem Ladegerat beiliegende Anlei-
tung und bewahren Sie diese fir spateren Bedarf auf.
@ Beachten Sie auch die Sicherheitshinweise auf Seite 8.

LIRE LES INSTRUCTIONS AVANT UTILISATION

@ Lire et bien assimiler les instructions sous la supervision d’un aduite.

@5i le modéle est utilisé par un enfant de moins de 10 ans, un adulte doit étre présent &
ses cotas.

Keep out of reach of small children, Children must not be allowed to put any part or @ Garder hors de portée des enfants en bas Age. Ne pas faisser les enfants mettre en

packaging material in their mouth.
@ Model may have some sharp points. Take care when handiing.

@ Carefully read the instructions included with your R/C unit, Ni-Cd battery and charger,

and keep them for later use.
@ Read also safety precautions on page 6.

bouche ou sucer les pigces, ou passer un sachet vinyl sur la téte.

@Ce modéle présente des parties acérées. Le manipuler avec précaution.

@ Bien lire les instructions fournies avec Pensemble de radiocommande, le pack d’accus
Ni-Cd et le chargeur. Les conserver comme références ultérieures.

@ Lire également les instructions de sécurité figurant page 8.

=EE
Transmitter
Sender
Emetteur

TUZR
Grease
Fett

 {&YFWE) [ Components / Bautsile / Eléments

FurHitad
Antenna pipe
Antennenrohr
Gaine d'antenne

R/C Car
RC-Auto
Voiture RC

EELF FELYF

Hex wrencfa Box wrench
Imbusschilssel Steckschllissel
Clé Allen Clé & tube

{RA~RTFERED
Spare parts ’_J,-/
Ersatzteile ‘\.r"

Figces de rechange

o

Shaft
Achse
Axe

&7

Graisse

Snap pin {large)
Federstift (groB)
Epingle métalligue
(grande)

AFWTED () - xq
Snap pin (small)
Federstift (kisin)

Epingle matalique
(petite)

AFwTHEL (F) X1

(ETICBERLD) T2VINyFU— 7.2VIEER
Charger and battery Running battery Compatible charger
Fahrakku Geeignetes Ladegerat

Ladegerat und Batterie
Chargeur et batterie

Pack de propulsion

Chargeur compatible

{RlicHERHWELH DY
ITEMS REQUIRED

ERFORDERLICHES ZUBEHOR
OUTILLAGE NECESSAIRE

BRI (GX{EHAE) x8

{_mo/an/ums.

RE/AAMMS Battery
(for transmitter)
RE/AAMIM3 Batterie

{fir den Sender)
Pile R6/AA/UMS3
(pour 'émetteur)

{ Re/AA/UMS

(BBlIcpERTE)
TOOLS RECOMMENDED
BENOTIGTE WERKZEUGE
OQUTILLAGE

+RES1/8— (X)

-+ Screwdriver (large)
+ Schraubenzieher (groB)
Tournevis+ (grand)

=

b R
Long nose pliers
Flachzange

Pinces a becs longs

FREZ1I— (1)
+Screwdriver (smaill)

+ Behraubenzieher (klein)
Tournevis+ (petit)

1003 ©@2003 TAMIYA

RCG XB 2WD Off Road Pick-up (1050298)



- Yl ) - ==
(ETTA 7.2V Xy TU—DHRE) *EBEFUHBHIC. TER. Ny FU—OBOBRLHEEEE L BEAEE,

Charging battery “ Refer to the instructions included with battery and charger before charging battery.
Aufladen des Akkus “Vor dem Aufladen des Akkus die dem Akku und dem Ladegerat beiliegende Anleitung lesen.
Charge du pack *Bien lire les instructions fournies avec le pack d’accus Ni-Cd et le chargeur avant de charger le pack.

TEVIN e T U—
Running battery
Fahrakku
Pack de proputsion FTER

i Compatible charger
Geeignetes Ladegerat
Chargeur compatibie

*LohbEDDEET,

+* Connect firmly.
“*Fest einstecken,
* Connecter fermement.
((7I:!?‘|'50J?%ﬂ5}> * ZOROEBD BNRBERIC#-> CEERETREARTIEZ L,
Transmitter operation * Refer to the instructions included with R/C unit for battery installation.
Bedienung des Senders * Beachten Sie beztiglich des Einlegens der Batterien die bei der RC-Einheit beiliegende Anleitung.
Utilisation de 'émetteur *Se référer au manuel inclus dans 'équipement R/C pour installation d’accus.

(AT FUTRA—IL)

SEtrJf_Eght Steering wheel
Gerade Lenkrad
Expb Droit AExbb Le volant de direction
Left turn Right turn
Linksdrehung Rechtsdrehung EiE / Straight/
Virage & gauche Virage a droite Gerade / Droit
EEDD e T BHEDD
Left turn \ !  Right turn
Linksdrehung % . ./ Rechtsdrehung
Virage 4 gauche ~ “ 7 Virage & droite

Iy RU
I L —%,
Reverse
/ Brake
Rilckwarts
/ Bremsen
Marche arriere 3 3}
/ Freins EEDD 2 L HEbhD
Forward Leftfum ; . Y Right turn
Vorwarts Amét \':,'.”de’eh””Q L .} Rechtsdrehung
Marche avant irage & gauche Virage & droite
[E3£ / Straight/
Gerade / Droit
. {Z2OwvkILEUFH—}
Throttle trigger
Gaszuggriff
Manche des gaz
i Bl
Reverse Forward
{ZORoFsA) Hilckwarts Vorwarts

How to hold transmitter
Richtiges Halten des Senders
Comment tenir I'émetteur

Marche arrigre Marche avant

il

@EFTATFUTiRA =L,

EFTAOQvRILEYH—%E B
fELET,

@ Operate transmitter as
shown.

@ Sender wie gezeigt
bedienen.

@Uiiliser 'emetteur
comme mantreé.

FEEEHMOBETT L —FHT M. HLCET7OROMATECE S W,
% Braking can be operated by transmitter. Refer to the instruction manual on R/C
systerm.

% Die Bremse kann Gber den Sender betatigt werden. Hierzu die dem BC-Sys-
tem beiliegende Anleitung beachten.

¥*Le freinage s'effectue grice & la télécommande. Se reporter & la notice du
systéeme R/C.




(EITAE/INY T U —DRER)

Installing battery

Einlegen des Akkus
Installation du pack

* ATy TEERLTRTER/LET.
“Remove snap pins and

*EEZA v FHOFFICE> TWB T EEZBBL TNy FU—OF V9 —ZERLET .
“Make sure the receiver switch is off before connecting

battery.
“ Uberpriifen Sie vor dem Zusammenstecken des Akkustackers, daB der Empféngerschalter auf AUS steht.
* S'assurer que l'interrupteur est sur position arrét (OFF) avant de connecter le pack d'accus.

*Ziehan Sie die Federstifte heraus und nehmen
Sie die Karosserie ab.

h !

:U—-y?ll—_'y (=)

Iy F ) =Rl —
Battery holder
Akkuhalter

Support de batterie

Long nose pliers
FAachzange

*MF MO HTACRAF v FEX () BEDESKE
BIFTERTILRT 1 ORSIRCTESET,
#Bend snap pins (small) as shown.

*Federstifte (klein) wie igt biegen. )
% Plier les épingles métalliques {petites) comme indiqué.

(P11 VY DEE)

Wheel

Rad ICyF—TRILS —

Roue Battery holder

Akkuhalter

t=LuE Support de batierie
Boxmemi!'l
Clé & tube

------- IR v F
""" Recelver switch
- Empfanger-Schalter
Interrupteur du circuit de réception

L TFYFFIRAT
" Antenna pipe

o Antennenrohr
Gaine d'antenne
*FrFiREELEY
antenna.

RF9FEY (K)
Snap pin (large)
72VINy FY— Federstift (grof)
Running battary Epingle métallique
Fahrakku {grande)

Pack de propulsion

*2x10m v 7 R ERLSHEVESICETLTLEZW,
JMake sure the 2x10mm shafts are in position.

YAuf richtigen Einbau der 2x10mm Mitnehmerstifte achten.
“rS'assurer que les axes 2x10mm sont en place.

3




RCH—DESES

R/C OPERATING PROCEDURES
KONTROLLEN VOR DER FAHRT
PROCEDURE DE MISE EN MARCHE

K, CDESENCODIEFREBETFo>TLEE W, A1 v FDON
/OFFIRZZHMEBR S L HOEEDEEICL > TRCAOA—NRETS
EHHEDET,

*Follow the procedure below for operating radio control car. Doing the
wrong procedure may cause trouble with car.

*Bedienen Sie das RC Auto gemaB unten aufgefilhrien Schritten. Bei fal-
scher Bedienung kénnen Probleme auftreten.

Y Pour utiliser la voiture, suivre les instructions ci dessous. Une mauvaise
utilisation peut entrainer des problémes avec la voiture.

DICRCEFILERMLTWVS
S.RAUNYE (BERH) =
FLWIERBLELLE S,

i that same frequency is not
used in running area.

*Prifen Sie, daB niemand in der Um-
gebung dieselbe Frequenz benutzt.
*Vérifier que la fréquence n'est pas
déja utilisée sur la zone d'évolution.

oz o
—m

EEBOFPYTFEOEL. EEBATYTF WIZRCH—ID R v F (ZEHA) = ELEIEICRCH— 25D EEHFE. 50D
EOMIZLET . ONIZLTLIEE W, EEEFIvILET.

ETERDSEIRE. MESTESEDE

AFFUV T EELTESRTHET. e EEETRUEVWTLES W, Ny FU—
o T ESRVESRAFFULY 1EDESTRLL0SEE—F—EhEE DEDEIBTRA Y FET > TVWSET,
RFULEE-THELTIRES, TLIEE W,

RCA—IEDWiiE v, FhzE=HD. B ETHEL>DDLELLS, DO,

ESsERHERE MESTNRvTU—%
FFELTBEE=L 15, WESICATNLPTUREZLTHEEET. NyFU—GFHLICLTREET.

SAFETY PRECAUTIONS S -~ ten Platzen und in der Nahe von kleinen Kindern. suivantes lors de l'utilisation de votre ensemble R/C.
- Follow the outlined rules for safe radio contm( operation e _Gebrauchen Sie nie die Strafe firR/C Rennen. @ Eviter de faire évoluer la voiture & proximité: de
. @Avoid running the ca crowded areas and near_ @®Vermeiden Sie das ‘Fahren durch Pfiitzen und -~ jeunss enfants ou dans fa fouie Ne ]amazs u'al]ser :
- small children. ~ wahrend Regen. Wenn das R/G Fahrzeug, der Mo- -sur ia voie publique! -
- @Avoid running in standlng water and rain. If F!!C  tor oder die Batterien naB werden, mussen Sie alies" - @Ne jamais faire évoluer Iz modeie sous la piure ou
unit, motar, or battery get wet cleah and dry thor— sc:rgfalhg im Trockenen saubern und rem[gen oo sun ‘une surface mouillée. Si le moteur, les accus, le
"'oughiymadry shaded area. : RC BEDIENUNGSHINWEISE . récepteur ou les servos prenalent Phumidité, les
' R/C OPERATING FHOCEDUHES . i (1) Stelien Sie sicher, daB die Tnmmhebet am Sende ~ neftayer avec un chiffon et les laisser sécher.
" (I Make sure the transmitter controls and h‘: ns a re ind. o : i PROCEDURES D’ UTILISATION DELARADIOCOMMANDE
n neutral. Switch on transmn'ter e : ey Assurez vous que les trims sment au neutre .;
‘acel i ‘Metire en marche 'émetteur. :
i Mettre en marche le racepteur :
'-\EJ{.chhten Sie cjas Lenkser\.ro durch Emsteuung am- Vérifiez la bonne marche de \.retre radrcoomman- i
Gestange so ein, dal das Modell bei neutraler Sen- . deavantderouler.
rimmung geradeaus fahrt. T _ql; Le trim de direction doit éire regie pour que. ma.n—
(5] Vermeiden Sie standiges Fahren f_assen Sie den che au neutre, le modale evolue en ligne droite. :
Motor nach der Fahit ungefahr 30 Mmu‘cen abkih- viter de rolder contmue}iement Laisser le mo-
e teur refraidlr 30 mmutes emlron apres Fes evoI -
; Nach dem Fahrbetneb in umgekehrler Relhenfo{-' ;
_ge vorgehen. il
. 7] Die Batterien hsrausnehme.n bzw, abklemmen
{8 Entfernen Sie Sand, Matsch, Schmutz etc. :
91 Bei Nlchtgebrauch Auto und Akkus getrennt \.ren.fahren

el lnspect caperaimn uslng transm1tter befm'e n !
= mng :
o Adjust steering servo and trim so. that the mcdei
i’UﬁS stra:ght with transmltter in neutral, !
(B} Avoid cantmuous running.. Allow the motor 1o
.cooi down appmxlmateiy 30 minutes after mnnmg
(B Reverse sequence to shut down after rinning.
(7} Make sure to disconnect/remove all batteries.
: Zi@ Camplete[y remove sand, mud, dirt ete,
] Store the car and hatten i i

aJtes Ees opefatmns mverses apres utli{sancm de
tre ensemble R/C. :
Assurez-vous gl 5 bal-tenes sment hzen cié- !
- branchées et sortez—.!e modéle...
: : - (8)Enlever sable, poussiere, bousetc..
; MESURES DE SECUR%TE ol : : G ® ‘Rangez la voiture et les accus séparément..

Veuillez respecterimperaﬂvement les régles de securﬂe L SR e e

4



. ETEREEL
PRACTICING
UBUNG
ENTRAINEMENT

M ) ﬁ

@Exercez vous a décrire un

@A = EATERLESICESETHED.
®Practice to achieve a large regular oval.
@ Uben Sie, bis Sie ein sauberes Oval fahren kénnen.

S5ETHED.

@Use empty cans etc. as pylons for figure “8" drill.
®Verwenden Sie leichte, leere Bichsen etc. als
Markierung flir einen Ber-Ubungskurs.

@Employez des boites vides... comme repéres

grand ovale régulier. pour réaliser des “8”.

@EEELEERALT, BOFERIESIEE

TITLELWVWTL &S,

speed after vertex of the curve.

@1 U TOPDEIE, A—TIEABEE
EEEEEL.HPDEDDLEDICEREE B

@Decelerate when entering a curve and pick up

@Nehmen Sie beim Einfahren in die Kurve Gas weg

Kurve.

courbe.

und beschleunigen Sie nach dem Scheitelpunkt der

@Ralentissez a 'entrée d’une courbe et reprenez
de la vitesse aprés le passage du milieu de la

rS7ILFx

FEHLERSUCHE

TLHEEN,

@Before sending your R/C model in for repair, check
it again using the below diagram.

@®Bevor Sie Ihr Modell zur

priifen Sie es nochmals selbst entsprechend der fol-

genden Anleitung.

@ Avant de renvoyer votre modéle R/C pour une répa-
ration, vérifiez-le & nouveau en suivant ce processus.

TROUBLE SHOOTING

RECHERCHE DES PANNES

@EHILWE?EBEsTceE R RCAO—EEEIC
EIFEAIL. TORER TSI FzvoEfT>

w9

Reparatur einsenden,

 BUS REMEDY
e
(REMEDE

ETRNyTU—DFREESNTVWETH?
Weak or no battery in model.

Schwache oder keine Batterien in Auto.
Batterie de propulsion manquant ou insuffisament chargée.

ETR/NyTU—ERELTEE .
Install charged battery.

Voll aufgeladene Batterien einlegen.
Recharger |a batterie.

ENEIEL
Meodel does not mova.
Modell fahrt nicht.

E—F—IlcEEHDETAD?
Damaged motorn

Motorschaden.

Moteur endommage.

EEP. LLOEGT TR RS L SBSE—F—ERBLTEE N,
Replace with new motor.

Durch neuen Motor ersetzen.

Remplacer par un nouveau moteur.

Lemodélene démar- | o pgpep Rt T a—FLTOUERAD? O—KEEET L. ARFT—F—EAEREERAL TSN,
TS REs: Worn or broken wiring. Splice and insulate wiring completely. @
Verschlissene oder gebrochene Kabel. Kabel anspleifen und gut isolieren.
Cablage sectionné ou use. Vérifier et isoler le cablage.
Fr7HBEBELTWERAD? NAII—H—ERICEBWEDEES V.
Damaged electronic speed controller. Ask manufacturer to repair /
Beschadigter Fahrregler. Erkundigen Sie sich Ober Reparaturmoglichkeit beim Hersteller.
Variateur électronigue de vitesse endommagé. Faites réparer par le S.A.\. du fabricant.
BHEH, FEROF Y TFEOUTVETN? HEH. BEROT YT FEDELTIEE L.
Improper antenna on transmitter or model. Fully extend antenna.
Sender- oder Empfangerantenne ist nicht ganz herausgezogen. Antenne vollstandig herausziehen.
Probléme d'antenne sur 'émetteur ou le récepteur. Déployer entigrement I'antenne.
FEFTRNYTU—p, BEROTRALE > TVETA EFRANAYTU—ERBLTZEL. ZEROSRBRFROLOE
m? AL TEE L,
Weak or no batteries in transmitter or model. Install charged or fresh batteriss.
Schwache oder keine Batterien in Sender oder Auto. Legen Sie geladane Akkus oder neue Batterien ein.
Accus manguants ou insuffisamment chargés dans |'émetteur Installez des accus rechargés ou des piles neuves.
ou le modéle.
e RPN YA P TS AT NI LN BIBIERIC Y U RE D TLIEE W,
2 : Improper lubrication on rotating parts. Apply grease. H
Keine Kontrolle. Drehende Teile unzureichend geschmiert. Fetten. .
Perte de controle. Mauvaise lubrification des piéces en rotation. Graiszer.

L TRIDRCEFILERHILTWEEADL?
Another R/C model using same frequency.

Ein anderes RC-Modell fahrt auf der gleichen Frequenz.
Un autre modéle R/C est sur la méme fréquence.

BREEZDL. AUBEBERETY.

Try a different location to operate your model.

Das Auto an einem anderen Ort fahren lassen.

Essayez un autre endroit pour faire rouler votre modéle R/C.

RCC XB 2WD Off Road Pick-up (1050298)




03 Damper
e

B—wms

FPrFri47
Antenna pipe

F- —M19

0O RIS
Front bumper

M10——_

! | ]
Ci5 Mi18 Ci12 M21 Ci4

&ure— —
Damper |

M21—g;9/

BG

B1 M16 M34

Y- AL H—F () M7 70 hRA—=LP 2RI M73XTImm@R Y& 7 b M27 9nm'T &+ — M37 2
A= (A1-A2) O RN I— M8 Uik —IL7 2RI M18 3% 32mA 2 U 21— M28 Smmk' O —7R—JL (&) 'E_‘f_
B/X\— (B1~B14) R —IL M8 A )LATFY > M19 3% 32mm3tL 1 2 M29 Bmm e [ —7R—JL MET —
C/t— (C1~C20) i MIOUBS & 7 M20 3 % 26mm3tL, £ M30 5mn7 &/ + X 5 — FUTT
D/¢— (D1~D4) M1 L7 B+ M 18TE A%y M21 3% 14mmExfdZ R M3t dmmZ7 S >3Oy o+ v b i$|-'9
E/t— (E1~EQ) M2 AAULEA () M12 E—%—FL—Fh M22 3x 10m% v E> FER M32 3an7 » 3+ — RAEL
FIECUT M3 RAULFES () M13 8 60mnT L2/t 7 M23 3% 3amf X M33 3am0 Y > & FU=R
F2HI— MAFPRyZRAI302 - (ET) M145x50mms+ 2 b M2426x10m? v EZTER M34 11504 5 )L

Ao IT—FVY (X) M PRy o RT3r> - (8) M15 5% 3dmait1 7 M25 2% 10mmss+ 7 b M3S1S0TS~KFUYT

Ao F—%F (F) MB ESI72v 7k M164x11.5mmRfTEER M26 2 10mmtLE R M36 2F v FE > (X)

Chassis Counter gear (small) M7 Front wheel axle M17 3x71mm threaded shaft M27 9mm washer M37 Snap
A parts (A1 & AZ) Front bumper M& Rear wheel axle M18 3x32mm screw pin M28 5mm ball connector (long) Motor

B parts (B1-B14) Wheel M9 Coil spring M19 3x32mm screw M29 5mm ball connector Double-si
C parts (C1-C20) Tire M10 U-shaped shaft M20 3x25mm screw M30 5mm adjuster Antenna |
D parts (D1~-D9) M1 Bevel shaft M11 18T pinion gear M21 3x14mm step screw M31 4mm flange lock nut Box wran
E parts (E1-ES) M2 Large bevel gear M12 Motor plate M22 3x10mm tapping screw M32 3mm washer Hex wren
Differential spur gear M3 Small bevel gear M13 8x60mm rubber tubing M23 3x3mm grub screw M33 3mm O-ring Grease
Differential cover M4 Gearbox joint (long) M14 5x50mm shaft M24 2.6x10mm tapping screw M34 1150 metal bearing

Counter gear (large) M5 Gearbox joint (short) M15 Sx34mm tube M25 2x10mm shaft M35 1150 plastic bearing

Counter gear (medium) ME Drive shaft M16 4x11.5mm step screw M26 2x10mm screw M36 Snap pin (large)

-3



TPV :
T speed controller

a%_ .

-

‘M21 M10

% [ Me

I

M5
Gear case c16

=i
Chassis

~M37 M22

T72VINy T U—
Mi-Cd 7.2V Battery

FIHINE
Differential cover

M33 M22ﬂi§"‘i

(F7%%)

Differential gear

*For maintenance, replacing parts and attaching opticnal parts for XB 2WD Off Road Pick-up, please refer to the
instruction manual for assembly RB/C kit Blackfoot-Xtreme.  Instructions for Blackfoot-Xtreme =« =» ===+ 1050278

(F¥o—2)

nope—fvE LT FC

Counter gear (medium

‘M35 _FEY

- Differential gear

M35

@ NI F—FT (K)
Counter gear (large)

AT E—FT ()
Counter gear {(small)

H2rf O—
Damper

S54%  RA—IL M3
Tire Wheel

FIEPUF
Differential spur gear

M37 A+ w 7> (1Y)
TE—5—

mET—7
FUFFINAT

+F LT
AEELF

TR

M37 Snap pin (small)
Maotor

Double-sided tape
Antenna pipe

Box wrench

Hex wrench

Grease

XBIU—ZDANRTFIN—VELTRDIN—=VE |
BELELE. 0Ty hH—>lEsnicyZy -
HAII—H—EARRE, £FFHthAsT
—H—FRICEBVWELECEZ W,
(BBNELEEEES) @ 054-283-0003
== 03-3899-3765 (HE~mwEs)
SEERT/EE P 8:00~20:00 *. B. HHE » 8:00~17:00

Ko t— v O PR EEL LIRSS T,

GV HAGI=
Y—EXRE

o Vi e R L R T R L S e P PR PP T 250f3 7305050
T =l (FETSEATE) sorreernnansancnancasansianianns 720F 0440024
*FERRCA—, XBEWDA 70— KEv I F v TDA LT F VA - ¥ZaF
WELT, HHFETHFY RRCTSW I Iy k- TV AR U—LOBEHILT
FEBES CHEWRERFET. SROERYA T a v OEDGFOFESE
ELTTHABAWEERFET.

RCF S 7 ub« TLARU—LEHEARE -« rorversansrany B00F3 1050278

* LREBSICESIELES D E A
7

SP/i— =t
E T SR TT T TP PP PP BODA-390M SP.374
{7 =vh—K}

FEVA-FEFRBEERETLHROAFTVECHETT. 8L,
MAFF—H—EAETEHASDEEEZ WL,

{BETOCETECARWRRERFET. }
MN—yEicma. RS Z2FHE (315 zcgBneEThiE. &8
LTEETOCELSEDET,

{EEEE O = FIRRD)

MESOHLARBECEAEMECITEMES., Mad, §at. BRERELT
SRHRACEZL, HBAAFARNICRESESHEFEVWLKEE. OEF
S-00810-8-1118. MAZE -HEERTEEA LI V.

SRV E—Fy bh—bhA—UF E LR WRAGICIE.e0m
HAsH 237

M LEEEERES-7 T422-8610

RCC XB 2WD Off Road Pick-up [1050208)




XBiU—ADORCH—IEHMERERAER/ NNy T U —E—F—EFHL, 25—
FAHES. MDEVWEES EFNPERORERLERDES ., TOIL—ILESF
STHRUL(EATIRE WL, Tk, REZOAEEGEHEZ 0.

N EFs#sE=0EE

OL<. RELEMERES.

1. ERETESEEW.

2. ADEWVWEZ I, INERFHOWSELT
FEs ik,

3. EEWERMPEATRESEGW. #BOAK
WHZEZELD, PPRCH—EZHULED, ACEBEMNTET.
QAT YFEAN, Ny TU—EDRCIEFRSET TS
AN—VDETFIBIFBTTFoTLEZ L. EXARCEDEIRERRETDT,
@ETEEERBE. NyFU— F—F—, E— 22 IR3R G TVES,
THISERLTEZ 0, E—hiass
@ELEERDOY . DTk FRICEHZ DS, ™
EeEo0akhesrTd.

ORRBELF vy, I-—FOZERELE
HULELIED,

EfTFORSFCIS v ahETcI—RoE
wmhibaL ceMBDET. 7T Y —ET
EFxvILT. PBIATWESLADE
gLl ESwn. FL1—-—FOE=Z—
NS LY —FOEREIKEDO—-RAMA D4
F—TEEEDHTL D AN—LTLEE0,
OLEFOHENENEE—F—HDE{RIBLETT.
EESflcdsGErhsEzD L, E—F—RIFJOFEEICEDET, @HESHGHMR
A—XEEB LS ICLTHEZL LS. T, DELREB LI DRET—Y—2
TELBHETY.

Q@ETFR/NNYFU—HHEDZE, BF. AXEO—ILETELLES,

EEH, BERISSe0ERMR TV RO
—NTEGLEbEY, XBU—XODRCH—F
BEREEMEETRNAVFU—HALTVS
fch, EFTHENYFTU—DRRE-2TLB3ET|ELIC
KL< HEDFET., FTANVTU—DE->TEDR
EF—RhEE TS0 BHICETEPH T E S,
OEHOERERIYFO—ILATEL > TRE.
XBEF T, HORCEFILGETHERU/INY
FEEH) 2o TR EBENRELTIY M
O—/LTEHE<AD, EROBEK G- TRETY,
EC TRCEFLEENALTWR AN WES, E
WC/A FEER LEEES TS0,

/N KyFU—%E5 e x0RE
OEEZESERVLER., BRI /NNvTU—0adRIT—5HE, BEISIEITLTES
@/ TFU—DINSESELED, O—FEEB T /b LA,
NRurFrl)—%a—hZE35E, 3007w AT
BOXELEMS TN, I—FHEFRED, U
yFU—HRATEEEAEDE T, SELE
b, A=K&flofbFa0iEFTa—DER
WD ETOTHmHICLEVWT{EZT 0.
@FEEBE. FLWAEET.
FEEE. EEFXEERT. EHRVHBESIER>T.
BBEEZEEEVREL T REEV., BELED
FEEEF. KyvFU—ZWeHBERTEL. B
BOES. NvFU—HFUE HERLTRNET
BRLfERTY. BH. KBPCERCTESNEELHE. TCILEBEDLH,
BEWKOOIERGEEELRBEGHRI T —EFRICCERCES W,
@ BHEOMELEEShEMADOH ETOFREIIREE.

EFHERICENT., Ya—FrEFEORREEGDET,
®/VyFTU—HENSEEFTELEN.
FEEE. Ny TU—REEHEET, CORETORERE. NyvFU—EW=s
BCENBLDETOT. EHIDEFTFoTHREL TLEELN,
OFEEHEREF. ABRNED LSBT BEISOIO—FEBNTLES
OFREILH /v T U— BB TEVWT, BFEUTEEEVRHOEEEICEBEL
CREZEV. FlokhicBFARSCEFERICLEVWTFEEL.

BRTY. BTE=—L

% Please read with supervising adult(s).

To avoid serious personal injury and/or property damage, operate all remotely
controlled models in a responsible manner as out-lined below. Cars of the XB ser-
ies can exceed speeds of 30km/h (19mph), and cannot be stopped quickly.

&Cautions when operating R/C model . N x

@®Be aware of your surroundings when operating
any R/C model.

1. Never run the model on public roads or streets, as
it could endanger traffic.

2. Never run an R/C model near people or animals,
nor use people or animals as obstacles when operat-
ing vehicles.

3. To avoid injury to persons or animals, and damage to property, never run an
R/C model in a confined or crowded area.

@®PROPER R/C MODEL OPERATING PROCEDURES

To prevent a runaway R/C model, never connect a battery to an R/C model receiv-
er without first turning on the transmitter. Always switch the transmitter on first,
then the model. Refer to the instructions on page 4 of the manual.
@Battery, motor and heat sink become ex- Heat sink—
tremely hot during or after operation and
can cause burns if touched.

@Do not touch any rotating parts such as
wheels, shafts and gears, as they can cause
a serious accident if touched during opera-
tion.

@TAKE MAXIMUM CARE IN WIRING, SE-
CURING AND INSULATING CABLES
Properly connect plugs. To prevent electrical
shock and/or damage to the product resulting from a short-circuit, insulate con-
nections with heat shrink tubing or electrical tape. Before running vehicle, check
that battery wiring and plugs are not so loose as to drag on the ground. Properly
secure cables using electrical tape or nylon tie-wraps.

@DRAGGING ROTATING COMPONENTS CAN BURN OUT MOTOR

Stiff rotation of gears, shafts, joints and wheels will burn out the motor. Make sure
that rotating parts move smoothly. A worn motor will overheat and result in a
short running time. Replace a worn out motor as soon as possible.

@LOW BATTERY POWER WILL RESULT IN LOSS OF CONTROL

R/C models will run out of control when either the re-
ceiver ar transmitter battery voltage drops off. Stop
the vehicle immediately when the car starts to slow
down to prevent it from running out of control.
@INTERFERENCE FROM ANOTHER RADIO

Make sure that no one else is using the same fre-
guency as yours in your running area. Using the
same frequency at the same time, whether it is driv-
ing, flying or sailing, can cause loss of control of the
R/C models, resulting in serious accidents.

L\ Cautions when handling rechargeable batteries

@ To prevent damage to the R/C model and its hattery, as well as being a poten-
tial runaway vehicle, disconnect and remove the battery from the R/C modei
when it is not being used. ;

@When using rechargeable batteries, carefully
read and follow the instructions supplied with
the battery and charger unit. Improper handling
or use can cause serious darmage and accidents.
* Do not dismantle or modify the battery or
charger. No user serviceable parts are inside.
#Purchase a suitable battery charger at an elec-
trical appliance store or hobby shop.

* Avoid over charging the battery. Over charg-
ing not only damages the battery, but can cause
excess heat build-up and possibility a fire, resulting in serious accidents.

¥ To avoid damage to the battery, never recharge it when still warm from use in
running the R/C model. Allow the battery to cool off prior to recharging.

* Disconnect charging plug from battery after recharging.

*Never incinerate used batteries, as they can explode causing serious accidents.

RETE

;%unu%
B -
ZERR
{REEHARI@ 5 E LA H 5908
BEES PELR/TR £ A

HoRFORE, BFERVEFBEEALBTINLTIEZ W,

{REFABFE 1. ESSEMRE (RESESL OIS Lkok
{ERARE) THELCESEE. FETEEEWLES,

2 REESFES ST - 110 XB (TFR/i— hEILK) RCH—T T,
3. ROLSREBERE. FRUEATEFERLEETWEREEET,
EE EOED PIEEOMEVICE S B ShBWE (TR Wk, KE
1., R ST & BB EE)
N, BENREEPLE. SR LB, (fEA—h—0/N—VE#HS
SAATEEERE)
BHEELNADEREERALLES.
ARBVWFFROSECEBEOE T &L (C L SHEPEE.
BREELOFE (BR.SB. F77 U T0M0ERL Y, BRICEEES
A BEFRTOEE) PEANOTMHIC & ZHMEPIEE.
Bk KPR, TOMEELLSES,
FAEROIRICTIEFRDEL SN TWEWMES,

BRTFBREHEBWETFEN. SEVEFERADRVWES S EFhSOFEE
B  =zzpirse.

4. EREEOROERIIR. BERICCAEESEVWVWELSET,

5 COFIEREEFERCEVWTOHZENTT.

ERFEIEEN

HEFENEHZEELFARDTALE WD OIEED

B. COREREERTLEEADOTATITIREL TS W,
HIEEERAINIBSRCORERERAT. HYSIV-AAFT—H—
ERICHEED CEE .

HEHEEEEFEESNSESR. TOMNBRRETEESEF<ChLLERL

QRO E FOETEIDBETIWELET, * Effective only in Japan.

LEZW. EEEFEEJLERSKAS I N TE, EEHErE BT



PARTS LIST FOR

ITEM 57729

1/10 SCALE EXPERT BUILT

Parts code
1825303 Body (Unpainted)
0445718 *1  Chassis (1 pc.)
0005713 A Parts (A1 & A2)
50736 TLO1 B Parts (Upright) (B1-B14)
0005688 *1 C Parts (C1-C20, 1 pc.)
9005735 D Parts (D1-D4)
0005714 *1  E Parts (E1-E9, 1 pc.)
0440025 Front Bumper
8085153 Assembled Gearbox
0555092 Gear Bag
Diff. Spur Gear x1 Diff. Cover
Counter Gear (Small) x1 Counter Gear (Medium)
Counter Gear (Large) x1
0440027 *1 Wheels (L & R, 1 pc. each)
50374 *1  Monster Pin Spike Tires (2 pcs.)
50602 Diff. Bevel Gear Set
(M1 x1, M2 x2, M3 x3, M27 x2)
9805368 Gear Box Joint (M4 & M5, 1 pc. each)
9805551 Drive Shaft (M6 x2)
2805502 Front Wheel Axle (M7 x2)
50823 TG10 Wheel Axle {Rear, M8 x2)
50623 *1  TGX Damper Spring (M9 x2)
3485068 1 3x55mm U-Shaped Shaft (M10 x1)
50355 *3 18T, 19T AV Pinion Gear Set (M11 x1...etc.)
4305125 Motor Plate (M12)}
8000072 *1 8xB80mm Rubber Tubing (M13 x1)
9805621 5x50mm Shaft (M14 x2)
3580068 5x34mm Tube (M15 x1}
2090009 *2 4x11.5mm Step Screw (M16 x1)
9805583 3x71mm Threaded Shaft (M17 x2)
9805756 3x32mm Screw Pin (M18 x4)
9805584 3x32mm Screw (M19 x4)
9805620 3x25mm Screw {(M20 x2)
50582 3x14mm Step Screw (M21 x5}
50577 3x10mm Tapping Screw (M22 x10)
50576 3mm Grub Screw (M23 x10}
50038 Tool Set {(Box Wrench, Hex Wrench, M23 x4)
50575 2.6x10mm Tapping Screw (M24 x5)
50594 2x10mm Shaft (M25 x10)
9805868 2x10mm Screw (M26 x10)
9805825 5mm Ball Connector (Long, M28 x5)
50592 5mm Ball Connector (M29 x10)
50596 Smm Adjuster (M30 x6)
9805557 4mm Flange Lock Nut (M31 x4}
50586 3mm Washer (M32 x15)
9805240 3mm O-ring (M33 x7...etc.)
9805622 1150 Metal Bearing (M34 x2)
0555015 1150 Plastic Bearing {M35 x10)
50197 Snap Pin Set (M36 x10, M37 x5)
50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pes.}
87025 Ceramic Grease
7435076 Motor
9805520 Antenna Pipe (30cmj) (300 pcs.)
7305050 Transmitter Antenna

9805956

Sticker (a & b)

x1
x1

Parts code

1050298 instructions

*1 Requires 2 sets for one car.

52 Requires 4 sets for one car.

=3 Only 18T and 20T can be used.

R/C SPARE PARTS & HOP-UP OPTIONS

Item No.

50356 *3 20T, 21T AV Pinion Gear Set

50519 C.MA. Mini Shock Unit Set Il

53008 1150 Sealed Ball Bearing Set {4 pcs.)

53012  3x10mm Titanium Round Head Screw (10 pcs.)
53015  3x8mm Titanium Tapping Screw (10 pcs.)

53024  4mm Aluminum Flange Lock Nut (10 pcs.)
53029 1150 Sealed Ball Bearing Set (2 pes.)

53056 Pin Type Wheel Adapter

53095  3x10mm Titanium Tapping Screw (10 pcs.)
53132  R/C Fluorescent Color Antenna Pipes (4 pcs.)
53141 4WD Touring & Rally Car Lightweight King Pins
53155 Low Friction Aluminum Damper Set

53158  4mm Anodized Aluminum Flange Lock Nut (Blue)
53160  4mm Anodized Aluminum Flange Lock Nut (Red)
53161 4rmnm Anodized Aluminum Flange Lock Nut (Gold)
53182  4mm Anodized Aluminum Flange Lock Nut (Black)
53218  1/10 Touring Car Hard Joint Cup Set (for Gear Diff.)
53280  TAO03 Super Low Friction Damper Set

53281 TGX Progressive Force Spring Set

53284 5mm Aluminum Ball Connector (10 pcs.)

53301 TLO1 Stainless Steel Suspension Shaft Set
53345  TLO1/MO3 Toe-in Rear Upright

53346 TLO1/MO3 Quick Release Battery Holder

53347  3x3mm Spring Set Screw (10 pcs.)

53439 Anti-Wear Grease

53523  Aluminum Front Upright Set (M03, M04)

53586  Aluminum Servo Stays (Short, 2 pes.)

53598 Fluorine Coated 5mm Aluminum Ball Connector (10 pes.)
53642 5mm Aluminum Ball Connector (Biue, 10 pcs.)
53643 5mm Aluminum Ball Connector (Red, 10 pcs.)

wuws TAMIYA

0704 ©2004 TAMIYA LMEMES;NMWW




